
LAKE WHATCOM WATER & SEWER DISTRICT 
 
 1220 Lakeway Drive (360) 734-9224 
 Bellingham, WA, 98229 Fax 738-8250 
 
 

MEMORANDUM 
 
Date: April 8, 2021 

From:  Lake Whatcom Water & Sewer District 

RE: Meeting Procedures During the Covid-19 Emergency  

Lake Whatcom Water & Sewer District continues to operate under adjusted procedures in order to 
provide continuous service to our customers. That said, we are taking precautions in an effort to protect 
the health and safety of our staff, commissioners, and customers. Our lobby is currently closed to the 
public, and we are practicing social distancing guidelines as suggested by Governor Inslee and the CDC. 

For the foreseeable future, Commissioners will be attending regular meetings by phone. Per Governor 
[...]
plant utilizes chemical coagulation, flocculation, rapid media filtration, chemical pH 
adjustment, and gas chlorine disinfection prior to temporary storage within a 225,000-
gallon reservoir also located at the site.  

In July 2020, Gray & Osborne (G&O) completed a condition assessment in which engineers 
evaluated the SVWTP from a process, structural/architectural, mechanical, and electrical 
perspective. The assessment identified both high and low priority items that should be 
completed to maintain current and reliable function of the SVWTP into the future. 

Following the condition assessment, G&O was contracted to perform an alternatives 
analysis to help the District select and prioritize specific short- and long-term 
improvements to the treatment equipment and processes currently in use. The work has 
been broken down by major systems. For each system, G&O will develop alternatives and 
document each in the form of a technical memorandum. The results from each system 
analysis will be presented to the Board at regularly scheduled board meetings. 

All of the technical memoranda will ultimately be attached and summarized in an 
Alternatives Analysis Report. The Report will include comparisons and rankings, 
recommendation on modifications to system, cost estimates, figures to relay relative space 
requirements, and more.  

The major systems as written in the scope of work agreement are: 

 Pump Performance Test (Presented to Board 9/30/2020, Briefing #1) 

 Chemical Systems Analysis (Presented to Board 11/25/2020, Briefing #2) 

 Disinfection Systems Analysis (Presented to Board 2/10/2021, Briefing #4) 

AGENDA 
BILL 

Item 7.A 

Page 8 of 76



 Backwash Systems Analysis (Presented to Board 3/10/2021, Briefing #5) 

 Filtration System Analysis (Presented to Board 12/30/2020, Briefing #3) 

 Tier 2/3 Seismic and Structural Analysis (Presented to Board 11/25/2020, Briefing #2) 

 Structural/Arch Workspace Analysis 

 NACE III Coating Inspection (Presented to Board 9/30/2020, Briefing #1) 

G&O has completed the Structural and Architectural Systems Analysis. The draft technical 
memorandum is attached.  The consultant will summarize alternatives in a presentation, 
and collect Board comments or questions. 

During the December 30, 2020 Briefing #3 on the Filtration System Analysis, six (6) long-
term goals and objectives were introduced for consideration and discussion. Staff 
continues to invite the Board and interested public to consider these goals, edit/refine 
them, and suggest additional ones. As the District begins evaluating the numerous 
combinations of subsystem alternatives of a whole solution, these goals list will help 
highlight the best ones. In no particular priority the key long-term goals and objectives so 
far are: 

 G1 - Maintain exceptional water quality performance record 

 G2 - Accommodate immediate need for additional space and separation of 
chemicals/electrical equipment  

 G3 - Provide adequate equipment and process redundancy 

 G4 - Improve access and flexibility for equipment repair/rehabilitation and/or future 
expansion 

 G5 - Provide capacity for full buildout flow (1,400 gpm) 

 G6 - Provide treatment equipment for 30-50 year time period 

FISCAL IMPACT 
This presentation is for discussion only; it is too early in the planning process to estimate 
fiscal impacts of plant improvements. 

APPLICABLE EFFECTIVE UTILITY MANAGEMENT ATTRIBUTE(S) 
Product Quality 
Operational Optimization 
Infrastructure Strategy and Performance 
Water Resource Sustainability 
 
RECOMMENDED BOARD ACTION 
No action is recommended at this time. 
 
PROPOSED MOTION 
Not applicable. 

Page 9 of 76



 

Page 1 of 21 
1130 Rainier Avenue S., Suite 300          Seattle, Washington  98144          (206) 284-0860          Fax (206) 283-3206 

TECHNICAL MEMORANDUM 20434-8 

 

 TO: BILL HUNTER, P.E., ASSISTANT GENERAL 

MANAGER/DISTRICT ENGINEER 

 FROM: KEITH STEWART, P.E. 

RUSSELL PORTER, P.E. 

 DATE: MARCH 31, 2021 

 SUBJECT: SUDDEN VALLEY WTP STRUCTURAL 

AND ARCHITECTURAL SYSTEM 

ANALYSIS 

LAKE WHATCOM WATER & SEWER 

DISTRICT, WHATCOM COUNTY, 

WASHINGTON 

G&O #20434.00 

 

 

INTRODUCTION 

 

In 2019, the Lake Whatcom Water & Sewer District (District) contracted with 

Gray & Osborne to perform a condition assessment for their existing Sudden Valley 

Water Treatment Plant (WTP).  This assessment is part of a larger effort to analyze the 

District’s water treatment facilities in order to prioritize funds for rehabilitation, 

modification, and/or replacement projects.  The goal of the assessment and subsequent 

analysis is to identify potential improvements for the existing structures and treatment 

processes in an attempt to maximize treatment efficiency and extend the operational life 

of these facilities.  The reports and technical memoranda generated as part of this 

assessment project will be used to develop a strategy for prioritizing modifications to the 

WTP to ensure it can efficiently and cost-effectively provide clean potable water for its 

existing and projected customers. 

 

This memorandum summarizes an assessment of the existing WTP Main Building and 

Finished Water Pump Buildings, and provides three basic options for 

expansion/modification.  This memo then provides an analysis of factors to consider for 

each of these options. 

 

Final recommendations for modifications to the WTP Main Building and/or layout will 

be presented in the final Alternatives Analysis Report, which is scheduled to be 

completed in spring 2021.  This final report will consider all of the alternatives and 

recommendations compiled for each of the treatment systems and will provide a 

coordinated set of recommendations based on capital costs, District needs, operational 

costs, and other factors. 

Page 10 of 76



Technical Memorandum 20434-8 – Sudden Valley WTP  

Structural and Architectural System Analysis 

March 31, 2021 

Page 2 of 21 
 

 

BACKGROUND AND EXISTING FACILITIES 

 

Background 

 

The District operates three Group A water systems – South Shore (DOH 95910), 

Eagleridge (DOH 08118), and Agate Heights (DOH 52957) – all of which are in and 

around the shores of Lake Whatcom, which lies southeast of Bellingham in 

Whatcom County, Washington.  The District serves approximately 3,900 residential and 

commercial water system connections with a residential population of approximately 

10,000 people. 

 

The South Shore system is the largest of the three systems and is supplied wholly by 

water treated at its Sudden Valley WTP.  In addition to the WTP, the District also owns 

and maintains surface water source, storage, and distribution system facilities.  The 

distribution system includes multiple pressure zones, four booster stations, and 

approximately 2.8 million gallons (MG) of storage in five reservoirs.  The District also 

maintains a secondary intertie with the City of Bellingham Water System (DOH 50600) 

that is used only during emergency situations. 

 

The existing WTP is a rapid-rate direct filtration plant with a rated capacity of 2.0 million 

gallons per day (MGD), which is equivalent to approximately 1,400 gallons per minute 

(gpm), but currently operates at a reduced flow of 1.0 MGD (700 gpm).  The maximum 

allowable water right for this source is 1,526 gpm; however, the WTP and its components 

will be sized to accommodate the WTP’s rated flow of 1,400 gpm.  This design flow is 

suitable to serve the projected buildout water demand of 1.3 MGD as listed in the 

District’s 2018 Water System Comprehensive Plan. 

 

The WTP is located at 22 Morning Beach Drive in Bellingham, Washington, and is 

housed in a partially below-grade concrete building located adjacent to Morning Beach 

Park.  The facility was constructed in 1972 and has undergone several minor 

improvements since that time but was most recently upgraded in 1992.  Two centrifugal 

raw water pumps pump water from the Lake Whatcom intake to the WTP where alum 

coagulant is injected.  After mixing with coagulant, water enters the flocculation basin 

before entering the filter distribution trough and the mixed-media filters.  Water proceeds 

through the filters into the underdrain system then exits the filter through the filter 

discharge piping.  The filter discharge piping includes injection points for both soda ash 

(pH adjustment) and chlorine.  This piping then directs the filtered water to the 

below-grade clearwell.  Two transfer pumps located in the WTP move water from the 

clearwell to the chlorine contact basin, which is a welded steel reservoir located adjacent 

to the WTP that provides additional chlorine contact time.  From the chlorine contact 

Page 11 of 76



Technical Memorandum 20434-8 – Sudden Valley WTP  

Structural and Architectural System Analysis 

March 31, 2021 

Page 3 of 21 
 

basin, four finished water pumps pump water to the District’s storage reservoirs and 

distribution system for consumption. 

 

Historical WTP Performance 

 

Historically, the plant has performed well and provides high-quality finished water with 

turbidities of less than 0.1 nephelometric turbidity units (NTU). 

 

The individual building structures have also performed well and are generally in good 

condition.  Additional information on the construction of these buildings as well as the 

findings of a recently completed WTP assessment are provided in the next section. 

 

BUILDING CONSTRUCTION 

 

WTP Main Building 

 

The WTP Main Building (Main Building) was constructed in 1972 and is a three-room 

one-story building consisting of cast-in-place concrete walls with a roof made from 

precast concrete tee beams overlain by a 4-inch concrete topping slab at the roof.  The tee 

beams are supported at the perimeter of the building by the concrete walls.  The building 

is built into a hillside so its walls are partially to fully below grade, except at the entrance 

on the north side of the building – which is fully exposed.  The north wall with the 

entrance is a glass and metal framed “storefront” façade.  According to record drawings, 

the roof structure has three-ply built-up roofing, overlain by 2 inches of sand, overlain by 

up to 18 inches of soil fill.  Some photographs of the Main Building are shown as 

Figure A-1 in Exhibit A and a plan drawing of the building is shown as Figure A-2. 

 

The Main Building contains a large treatment room that houses treatment equipment 

including raw water pumps, primary treatment equipment, filtration equipment, filtered 

water storage and pumping, laboratory, and storage space.  Below grade, there is a 

concrete clearwell which provides equalization volume for filtered water prior to being 

pumped to the chlorine contact basin (CCB).  The footprint of the clearwell is 

approximately 440 square feet (sf) with a total depth of approximately 9 feet.  Within the 

treatment room is a small enclosed washup facility with a sink, toilet, and small storage 

closet.  The washup facility is separated from the treatment room by wood framing, 

gypsum wallboard, and a hollow-core wood access door.  The Main Building also 

includes an adjoining room that houses the chlorine gas disinfection equipment.  

Although there is a glass window that provides visibility to the chorine room from the 

treatment room, the chlorine room is only accessible via an external entrance with a 

single metal access door.  Lastly, the Main Building contains a metal security cage on the 

Page 12 of 76



Technical Memorandum 20434-8 – Sudden Valley WTP  

Structural and Architectural System Analysis 

March 31, 2021 

Page 4 of 21 
 

front façade to provide protection from vandalism and further restrict public access to the 

building. 

 

In 2020, Gray & Osborne completed an assessment of the WTP and compiled the 

findings of the assessment into the Sudden Valley Water Treatment Plant Assessment 

Report (Assessment Report).  The assessment included findings and recommendations 

from a mechanical, process, electrical, and structural/architectural perspective.  The 

structural findings from this Assessment Report are summarized below while the 

mechanical, process, electrical, and coating assessment findings are addressed in other 

technical memoranda associated with this project. 

 

● In general, the concrete structure is in good condition.  No major cracks or 

spalling were found. 

 

● According to record drawings, the topping slab over the tee beams is only 

2 inches thick at the perimeter.  It increases to 4 inches thick at the center 

of the roof to provide an external slope to promote drainage.  The flanges 

of the tee beams are also relatively thin, tapering down to 1.5 inches thick 

at the ends of the flange.  According to the record drawings, the roof was 

designed for 40 pounds per square foot (psf) live load and a maximum soil 

depth of 18 inches. 

 

● The building is categorized as a Type C2 with concrete shear walls and 

stiff diaphragm and a preliminary Tier 1 seismic analysis did not find any 

major seismic deficiencies in the building. 

 

● Miscellaneous structural steel supports such as pipe, conduit, and 

equipment supports are corroded.  In some cases, the corrosion is severe 

enough that the strength of the support has been reduced. 

 

● There are two coated steel tanks (flocculation and Filters 1 and 2) inside 

the building.  The steel for these tanks is coated with paint and in some 

areas the paint has failed leading to corrosion of the steel.  The corrosion 

does not appear to be advanced enough to affect the structural integrity of 

the tanks.  The vessel for Filters 3 and 4 is made from aluminum and does 

not show signs of corrosion. 

 

● Various segments of piping and associated fittings show minor signs of 

corrosion.  This corrosion tends to be located at joints, fasteners, or edges, 

which is typical for piping within a moist environment.  The corrosion 

does not appear to have affected the integrity of the piping and/or fittings. 

Page 13 of 76



Technical Memorandum 20434-8 – Sudden Valley WTP  

Structural and Architectural System Analysis 

March 31, 2021 

Page 5 of 21 
 

 

● Many of the interior tanks and miscellaneous items supported from the 

building structure do not appear to have adequate seismic anchorage 

and/or bracing. 

 

With regard to the layout of the Main Building, the Assessment Report had the following 

architectural observations: 

 

● The building is extremely cramped due to the presence and location of 

large treatment equipment, most notably the flocculation tank, chemical 

tanks, and filter vessels.  Furthermore, the existing footprint does not have 

adequate space or accommodations for additional equipment. 

 

● Working clearances to all sides of each treatment component are limited 

due to the presence and location of stored materials used for maintenance 

and/or operation of the facility. 

 

● Removal of any large treatment components (i.e., filters) will require 

removal of storefront windows as well as removal of the flocculation tank 

and/or chemical storage tanks. 

 

● The laboratory space and computer monitoring equipment occupy the 

same space/counter, which places the electronic equipment at risk from 

damage due to spills/moisture.  In addition to this, there is no dedicated 

office space where staff can complete water quality forms and/or monitor 

and control the treatment equipment. 

 

● Storage space is limited.  To ensure successful operation of the facility, a 

significant number of parts and tools are required.  These parts and tools 

should be readily accessible; however, the available storage space is 

limited.  Additionally, a tool cart and additional storage and workspace 

would make it easier for WTP staff to operate and maintain the facility.  

Furthermore, chemicals are stored in close proximity to electrical 